EVALUATION OF WASTEWATER
MANAGEMENT SYSTEMS IN ABUJA FOR
SUSTAINABILITY AND DEVELOPMENT OF
APPROPRIATE ENGINEERING STRATEGY

EMMANUEL ABIODUN OLUWADAMISI
MATRIC NO: 131547

JUNE 2013



EVALUATION OF WASTEWATER MANAGEMENT SYSTEMS
IN ABUJA FOR THE DEVELOPMENT OF APPROPRIATE
ENGINEERING STRATEGIES

BY

EMMANUEL ABIODUN OLUWADAMISI
MATRIC No. 131547

Submitted to the Faculty of Technology in‘partial fulfilment of the requirements
for the degree of

MASTER OF PHILOSOPHY

of the

UNIVERSITY OF IBADAN, NIGERIA

JUNE 2013



DEDICATION

This work is dedicated to my wife, Barrister (Mrs.) Helen Oluwadamisi and my children Joshua,
Caleb, Gloria and Tobi Oluwadamisi for their understanding and love throughout the period of
[...]
follow global developmental patterns expected of a modern city like Abuja.

Soak-away pits and septic tanks are known to have detrimental effects on the
environment. It constitutes avenue for breeding of mosquitoes, causes ground water pollution,
and when not properly constructed can lead to collapse which could cause injury when
accidentally stepped upon by inhabitants.

The idea of building.a modern Capital City for Nigeria that will be comparable to any

city in the world will be a mirage if the wastewater Master Plan is not implemented as planned.

4.6  Technical Description of existing Sewage Treatment Plants in Abuja

In view of the delay in the completion of the main sewage treatment plant and sewer
network for the city; and the fact that several important projects such as houses and public
buildings of importance have been completed, simple sewage treatment schemes in the form of
Aerators were designed and constructed in designated and isolated areas to enable the usage of

these completed facilities. These facilities included Army Barracks, Staff Quarters, Federal

102



Secretariat, and Legislative Quarters in Gudu etc. Thus, there are thirteen wastewater treatment
aerators all around the city handling wastewater generated from between 3000 to 10,000
inhabitants of F.C.T.

Aerators are recommended in the Abuja Master Plan for isolated areas located in sewer
drainage basins which cannot be easily connected to the central sewerage. Also accelerated
development of certain areas like the Army Barracks, Presidential Villa etc. which received
urgent attention from government and were hurriedly constructed were served with aerators to
make the projects habitable. Similarly, hotels and industries which discharge high concentration
of sewage are expected to construct and operate the aerators to reduce the load to be transported
to the main sewage treatment plant.

The running of these aerators was handled by the Federal Government through the Federal
Capital Development Authority (FCDA); except those of the hotels and industries.

The existing sewage treatment Plants or Aerators in Abuja can be classified into three
main categories based on their population equivalent or capacity as follows:

A. The 3,000 Population Equivalent Sewage Treatment Plant Aerator is designed and

planned for a population of 3,000 inhabitants with a specific wastewater quantity of
210 L/e.d and 30%.extraneous wastewater as provided in the Master Plan. Examples
of this_category of treatment plant evaluated in this report in Abuja include: Niger
Barrack Sewage Treatment Aerator and Sheraton Sewage Treatment Aerator.

B. The 6,000 Population Equivalent Sewage Treatment Plant Aerator is designed and

planned for a population of 6,000 inhabitants with a specific quantity of 210 L/c.d and

30% extraneous wastewater. Examples of this category of treatment plant in Abuja

103



includes: Mogadishu Barrack Sewage Treatment Aerator, Gudu Sewage Treatment
Aerator and Lungi Barrack Sewage Treatment Aerator.

C. The 50,000 Population Equivalent Sewage Treatment Plant Aerator is designed
and planned for a population of 50,000 inhabitants with a specific quantity of 210
L/c.d and 30% extraneous wastewater. An example of this category in Abuja is Wuye

Lagoon.

4.6.1 Niger Barrack Sewage Treatment Aerator

The Niger Barrack Sewage Treatment Aerator-consists of an inlet chamber with a
screen, Aeration Tank, Sedimentation Tank, effluent Weir, Return Sludge Pump
compartment and control room.

Screening Chamber: This chamber is made of concrete of size 2.00m by 0.60m
and serves to remove large particulate objects such as wood, polythene, paper, etc. which
may come along with the wastewater. The screened wastewater is then allowed to flow
into the aeration tank.

Aeration Tank: This has a dimension of 6.00m by 6.00m by 6.00m receiving the
screened wastewater. Inside the Aeration tank is a submersible mechanical aerator. This
aerator suck-in atmospheric air through a 150mm UPVC pipe connected to it. The air is
circulated and distributed into the tank to provide oxygen for aerobic biodegradation of
constituents of the wastewater. The operation of the submerged mechanical aerator is
controlled by a timer at the control panel located in the control room.

Sedimentation Tank: In the sedimentation tank which measures 4.60m by 6.00m
by 6.00m, effluent from the aeration tank flows into it. Settle-able solids form as a result

of biological activities during aeration in the activated sludge pond is allowed to settle.

104



This settled matter is re-circulated to the inlet of the activated sludge by a return sludge
pumped to the sludge pond. The supernatant water is retained for some time for further
sedimentation and the supernatant water is finally discharged to the river through the
effluent weir. The re-circulated sludge is to allow enough aerobic microbial biomass in
the aeration tank for biodegradation of the wastewater. It is upon the principle of aerobic
biodegradation that the Niger Barrack Sewage Aerator works.

Sludge Tank: The sludge tank is with a dimension 2.20m by 2.20m by 5.00m.
Sludge which accumulates into it from the sedimentation tank s pumped out for
recirculation through the inlet chamber. Figure 13 represent the flow chart of the

treatment processes in the Niger Barrack Sewage Aerator.

105



Screen

\

Distribution
Manhole Aeration and Final
Settling Tank
-

Operation Building

Pumping Station

Figure 13: Flow Diagram for Niger Barrack Sewage Treatment Aerator in  Abuja

106




4.6.2 Mogadishu Barrack Sewage Treatment Aerator

The Mogadishu Barrack Sewage Treatment Aerator consists of an inlet chamber
with a screen, Aeration Tank, Sedimentation Tank, Effluent Weir, Return Sludge Pump
compartment and control room. Screenings of large particles and substances that. can
damage aerator pumps are removed before the sewage is allowed into the aeration tank.

Screening Plant: The screen which is 4.00m by 1.20m in dimension IS made of
concrete. It serves to remove large particulate objects such as wood, polythene, paper,
etc. which may come along with the wastewater.

Aeration Tank: This comprises of two< separate chambers which operate
independently for the treatment of the screened.wastewater. The Aeration tank has a
dimension of 21.00m by 22.50m each and 6.00m deep. There are two submersible
aeration pumps in each of the two compartments to suck-in and distribute oxygen into the
wastewater for aerobic biodegradation.

Sedimentation Tank: The sedimentation tank which is also separated into two
compartments measures 10.00m by 22.50m, settleable solids which form as a result of
biological activities during aeration in the aeration tank is allowed to settle. This settled
sludge is re-circulated.to the inlet of the plant for recirculation.

Sludge Tank: The sludge tank has a dimension of 3.00m by 3.00m and 6m deep.
Sludge ‘which accumulates into it from the sedimentation tank is pumped out for
recirculation through the inlet chamber while excess sludge is pumped out. Figure 14
represent the flow chart of the treatment processes in the Mogadishu Barrack Sewage

Aerator.

107



Screen Distribution

Manhole Aeration and

Sedimentation Tank

[ —3 \\

’ Operation Building

Pumping Station

Figure 14: Flow Diagram for Mogadishu Barrack Sewage Treatment Aerator in Abuja

108



4.6.3 Wuye Lagoon Sewage Treatment Plant

The Wuye lagoon is the major Sewage Treatment system existing in Abuja prior to the
completion of the Main Sewage Treatment Plant (MSTP). It receives wastewater from phase 1
mainly Wuse, Garki, Maitama, Asokoro and Central area through the Interceptor sewer lines;
and treat the sewage biologically before the effluent is discharged into the river.

Wuye lagoon was basically developed from the Activated Sludge Treatment process.
Around 1880 in England, aeration of sewage was found to reduce edour.and decrease organic
pollution with time, producing sludge which stimulated the process of biodegradation (Veenstra
and van Duijl, 1995). This phenomenon led to the development of Activated treatment process in
which organic matter is degraded, and partly transformed:into sludge. It is upon this process that
Wuye lagoon was designed. The treatment process is commonly preceded by primary treatment
processes (i.e. screening, grit removal, primary settling etc) as also the case in Wuye Lagoon.

Table 4.18 shows the design data or basis for the design calculations for the Wuye Lagoon.

109



Table 4.18: Design Data for Wuye Lagoon

S/N Description of Parameter Unit Design data
1 Population Equivalent P.E 50,000
2 Specific waste water quantity I/E.d 210
3 Extraneous water % 30

4 Total specific sewage inflow m*/d 14,000
5 Expected hourly inflow (1/10) m*/h 1200
6 Specific load BODs @ 20°C g/Ed 70

7 Total BODs @ 20°C load kg/d 3500
8 Specific load NH4-N g/Ed 12

9 Total load NH4-N kg/d 600
10 Specific load PO4-P g/E.d 3
11 Total load PO,4-P kg/d 150

4.6.3.1 Technical basis for Planning Wuye Lagoon

As shown in the design data table (Table 4.18), the plant is planned for a population of
50,000 inhabitants, with specific. wastewater quantity of 210 L/c.d and 30% extraneous
wastewater.

A mechanical — biological treatment of the wastewater is planned.

The plant is constructed with two flow lines to obtain the highest degree of safety.

The wastewater in the treatment plant is cleaned mechanically to remove coarse and other
substances likely to disrupt the functioning of the plant (pre-treatment processes).

The hiological phase is a single stage pond system with activated sludge and sludge
stabilization.

During this process, hydro-carbon compounds of the pretreated raw sewage are degraded
and nitrogen compounds oxidized into nitrites and finally nitrate (nitrification). The

resulting sludge is then aerobically established.

110




= Biomass is produced in the activated tank (MLSS) and the excess is continually removed
from the activated tank, some deposited in the sludge polder and others recirculate.

Figure 15 shows the functioning processes of the Wuye Lagoon

111



| Pump Station

' Screen
®
Sludge Polder ] :Ei
—p>
Grit Chamber
Q <|;
Activated Pond
° 1 1 1 L L G 1 1 1 L
v v v v v ¢ Vv v v vy
¥ ¥ ¥ ¥ N nerefliate [ ¥ ¥ ¢ 5 3 ¥
Sedimpngation L
i EEREE
z‘!( |
-6 © 7

Sedimentation Tank

Figure 15: Flow diagram of the Wuye Lagoon wastewater treatment plant Abuja

112



4.6.3.2 Technical Description of the System

Sewage Pumping Station: The wastewater transported to Wuye lagoon through
the Interceptor Sewer pipes of schedule I is pumped from the pumping station through
four installed submersible sewage pumps of equal capacity. Three pumps are‘designed to
be working simultaneously while one is on standby in case of technical breakdown of any
of the pumps. Screenings of large particles and substances that can damage pumps are
done before the sewage is pumped to the treatment plant.

Screening Plant: The plant which is 8.60m by 3.00m in dimension serves to
remove large number of un-dissolved substances and particles; a rotating drum screen is
installed as the screening plant into which the sewage is pumped through to the grit
chamber.

Aerated grit chamber with grease trap: The grit chamber which is 3.00m by 3.00m
is intended to allow for settling of grits and particles, and the grit chamber is aerated to
allow for flotation of grease and its removal through the grease trap while grits/sand settle
and are removed by-the sand dredger. The grease chamber is 49.00m by 3.00m from
which the pre-treated sewage flow into the Activation/Aeration tank.

Activation/Aeration Tank: This comprises of two separate chamber for further
treatment of the pre-treated sewage from the grease chamber having a dimension of
65.00m by 65.00m each. A pump is connected to each tank which serves to pump the
treated sludge into the sludge tank and the treated sewage back into activated tank for
treatment again and finally into the sedimentation tank.

Activated Sludge Pond: In the activated sludge pond with the dimension 60.00m

by 60.00m are micro-organisms (Nitrosamines, Nitrobacteria, Enterobacteria serogenes,

113



protozoa etc.) which comes together in the form of flakes to act on the organic impurities
(which are soluble and do not settle easily) and nutrients in the form of ammonium and
phosphate compounds reduces them into insoluble nitrates etc.

Intermediate Sedimentation Tank: In the intermediate sedimentation tank which measures
65.00m by 65.00m, settleable solids form as a result of biological activities during
aeration in the activated sludge pond is allowed to settle. This settled matter is re-
circulated to the inlet of the activated sludge with some pumped to the sludge pond. The
supernatant water is allowed to move to the final sedimentation tank.

Final Sedimentation Tank: The final sedimentation tank retains the supernatant water of
the intermediate tank for some time for further-sedimentation and its supernatant water is
discharged to the river. The sewage treatment plant of Wuye lagoon is a mini-treatment

process as it has no possibility for denitrification, digester, drying beds etc.

4.6.4 Sheraton Sewage Treatment/Aerator

The Sheraton~Sewage. Treatment Aerator consists of an inlet chamber with a
screen, Aeration Tank, Sedimentation Tank, effluent Weir, Return Sludge Pump
compartment and control room.

Screening Chamber: This chamber is made of concrete of size 2.00m by 0.60m
and serves to'remove large particulate objects such as wood, polythene, paper, etc. which
may come along with the wastewater. The screened wastewater is then allowed to flow
into the Aeration tank.

Aeration Tank: This has a dimension of 6.00m by 6.00m by 6.00m receiving the

screened sewage. Inside the aeration tank is a submersible mechanical aerators. This

114



aerator suck-in atmospheric air through a 150mm UPVC pipe connected to it. The air is
circulated and distributed into the tank to provide oxygen for aerobic biodegradation of
constituents of the wastewater. The operation of the submerged mechanical aerator is
controlled by a timer at the control panel.

Sedimentation Tank: The sedimentation tank in this plant measures 4.60m by
6.00m and 6.00m, Effluent from the aeration tank flows into it and allowed to settle. This
settled matter is re-circulated to the inlet of the plant by a return sludge pumped. The
supernatant water is finally discharged to the river through the effluent weir. The re-
circulated sludge is to allow enough aerobic micrabial biomass in the aeration tank for
biodegradation of the wastewater. It is upon the principle of aerobic biodegradation that
the Niger Barrack Sewage Aerator works.

Sludge Tank: The sludge tank is of the dimension 2.20m by 2.20m and 5.00m
deep. Sludge which accumulates into it.-from the sedimentation tank settles while it is
pumped out for recirculation through the inlet chamber and the excess sludge are pumped
out. Figure 16 represent the flow chart of the treatment processes in the Sheraton Sewage

Aerator.

115



Screen

\

Distribution
Manhole Aeration and Final
Settling Tank
-

Operation Building

Pumping Station

Figure 16: Flow Diagram for Sheraton Sewage Treatment Aerator in Abuja

116




4.6.5 Gudu Sewage Treatment Aerator

The Gudu Sewage Treatment Aerator consists of an inlet chamber with a screen,
Aeration Tank, Sedimentation Tank, effluent Weir, Return Sludge Pump compartment
and control room. Screenings of large particles and substances that can damage pumps
are done before the sewage is pumped to the treatment plant.

Screening: The screening takes place in a concrete compartment of 4.00m by
1.20m in dimension. This serves to remove large particulate objects such as wood,
polythene, paper, etc. which may come along with the wastewater. Aluminium bars at a
spacing of 10mm is placed to prevent substances whose sizes are bigger from passing.

Aeration Tank: This comprises-of.two separate chambers which operate
intermittently to allow for maintenance. It serves for further treatment of the screened